

J P S 柴胡桂枝乾姜湯エキス錠 N [96錠]

成分

成人1日の服用量12錠（1錠360mg）中
柴胡桂枝乾姜湯乾燥エキス ...2,480mg
〔サイコ4.8g、ケイヒ・オウゴン・ボレイ・カロコン各2.4g、カンキョウ・カンゾウ各1.6gより抽出。〕
添加物として、トウモロコシデンプン、無水ケイ酸、ケイ酸Al、CMC-Ca、ステアリン酸Mgを含有する。

効能

体力中等度以下で、冷え症、貧血気味、神経過敏で、動悸、息切れ、ときにねあせ、頭部の発汗、口の乾きがあるものの次の諸症：更年期障害、血の道症、不眠症、神経症、動悸、息切れ、かぜの後期の症状、気管支炎

用法・用量

1日3回食前又は食間に水又は白湯にて服用。

成人（15才以上）・・・1回4錠

15才未満7才以上・・・1回3錠

7才未満5才以上・・・1回2錠

5才未満・・・服用しないこと

使用上の注意

相談すること

1. 次の人は服用前に医師、薬剤師又は登録販売者に相談してください。

(1) 医師の治療を受けている人

(2) 妊婦又は妊娠していると思われる人

(3) 高齢者

(4) 今までに薬などにより発疹、発赤、かゆみ等を起こしたことがある人

(5) 次の症状のある人：むくみ

(6) 次の診断を受けた人：高血圧、心臓病、腎臓病

2. 服用後、次の症状があらわれた場合は副作用の可能性があるので、直ちに服用を中止し、この文書を持って医師、薬剤師又は登録販売者に相談してください。

患部／症状

皮膚：発疹・発赤、かゆみ

消化器系：吐き気・嘔吐

まれに下記の重篤な症状が現れることがある。

その場合は直ちに医師の診察を受けてください。

症状の名称／症状名

間質性肺炎：階段を上ったり、少し無理をしたりすると息切れがする・息苦しくなる、空せき、発熱等がみられ、これらが急にあらわれたり、持続したりする。

偽アルドステロン症、ミオパチー：手足のだるさ、しびれ、つっぱり感やこわばりに加えて、脱力感、筋肉痛があらわれ、徐々に強くなる。

徐々に進行する。

肝機能障害：発熱、かゆみ、発疹、黄疸（皮膚や白目が黄色くなる）、褐色尿、全身のだるさ、食欲不振があらわれる。

3. 1ヵ月位（かぜの後期の症状に服用する場合には5～6日）服用しても症状がよくなる場合は服用を中止し、この文書を持って医師、薬剤師又は登録販売者に相談してください。

4. 長期間服用する場合は、医師、薬剤師または登録販売者に相談して

“Kracie” Kampo

JPS Saikokeishikankyoto Extract Tablets N (96 tablets)

Ingredients

The daily dose of 12 tablets (360 mg/tablet) contains 2,480 mg of Saikokeishikankyoto a dried extract from the following mixed crude drugs;

Bupleurum Root 4.8g, Cinnamon Bark 2.4g, Scutellaria 2.4g, Oyster Shell 2.4g,
Trichosanthes Root 2.4g, Processed Ginger 1.6g, Glycyrrhiza 1.6g.

As inactive ingredients, this medicine contains Corn starch, Anhydrous Silicic Acid, aluminum silicate, Carmellose Calcium, and Magnesium Stearate.

Indications

Following symptoms in patients of moderate or lower physical fitness, with hypochondria, anemia, irritability, palpitations, shortness of breath, occasional sweating, head sweats, and dry mouth: menopausal disorders, blood dyscrasias, insomnia, nervousness, palpitations, shortness of breath, late-stage symptoms of a cold, bronchitis

Dosage and administration

Take the following dosages 3 times a day with water or warm water between meals.

Adults (15 years and over) - 4 tablets

15 - 7 years - 3 tablets

7 - 5 years - 2 tablets

Less than 5 years - Do not use

(Precautions of Dosage and Administration)

When allowing children to take the medicine, a guardian must be present to watch and tell such them how to take it.

Precautions for use

Consultation

1. The following persons should contact a physician, pharmacist, or registered salesperson for a consultation before administration.

(1) Patients undergoing medical treatment from a physician.

(2) Pregnant women or women suspected of being pregnant.

(3) The elderly.

(4) Have a history of developing rash, redness, or itchiness after taking medicine, etc.

(5) Persons with the following symptoms: Edema.

(6) Persons diagnosed as having the following: Hypertension, heart disease, kidney disease.

2. If the following symptoms are observed after taking this drug, these may be adverse reactions, so immediately discontinue the use of this drug, and show this document to your physician, pharmacist, or registered salesperson for a consultation.

Affected areas: Symptoms

Skin: Rash/redness, itching

Gastrointestinal system: Nausea and vomiting.

The following serious symptoms may occur in rare cases, immediately seek medical aid.

Symptom names: Symptoms

Interstitial pneumonia: Shortness and/or difficulties of breath when go upstairs or overwork, sudden dry cough and/or fever and it continuance.

Pseudoaldosteronism, myopathy: In addition to listlessness, numbness, stretched feeling, and stiffness of hands and feet, feeling of weakness and muscular pain will appear and gradually progress.

Hepatic function failure: Symptoms, such as fever, itching, rash, jaundice (yellowing of skin and white of eyes), brown urine, general malaise, loss of appetite, etc. may occur.

3. When symptoms do not improve even after taking the medicine for about 1 month (for 5 - 6 days if you take this medicine for common cold), stop taking this medicine and consult a physician, pharmacist or registered salesperson, being sure to take this instruction leaflet with you.

4. If you take this medicine for a long time, consult a physician, pharmacist, or registered salesperson.